RE'L’ANGE Option Application

' RAZNER Wheel Kit Generator
INSTALLATION Reliance P/N HWK3001 ssue Date
INSTRUCTIONS Honda P/N 06424-ZS9-000AH EU3000is February, 2007

FOLLOW THESE INSTRUCTIONS CAREFULLY
Proper assembly and installation is essential for safe,
KIT PARTS :

reliable operation.

Remove all kit parts from the box, and check all parts against the following list:

PART
ITEM |QTY |DESCRIPTION NUMBER
() 1 |Axle Assembly 9141
@ | 2 |Wheel.1.5"x 6" 9145
3® | 4 |Washer.1.4"0D,.575"ID 9146
@ | 2 |Cotter Pin, 1/8* x 1.5" 9147
(& | 2 |Caster Bracket. 1 LH & 1 RH 9148B
® 2 |Caster2.5" 9144
@ | 4 |Nut. 10-32 x 1/4" 9143
4 |Screw, 10-32 x 1/2" 9142

INSTALLATION
1. Raise and support the generator with blocks

2. Remove the front and rear stands by
removing the six 8x14 mm flange bolts and
two 8 mm flange nuts.

Discard the rear stand.

The front stand will be reused during wheel kit
installation. The removed hardware will also
be reused to install the wheel kit.

3. For proper ground clearance, remove the two
6x10 mm flange bolts and two rubber feet from
the front stand. Discard the two rubber feet
and 6x10 mm flange bolts.

&

FRONT STAND
FLANGE

FLANGE NUT, BOLT, 8x 14
8 mm (2) mm (6)
RUBBER FEET (2)
(discard) REAR STAND

(discard)
FLANGE BOLT, 6 x 10
mm (2) (discard)




4. Install the two Casters to the two Caster
Brackets using two 10-32 Screws and two
10-32 Nuts for each as shown. Do not
tighten screws completely allowing the
Caster to move freely on the Caster
Bracket.

SCREW 10-32x —>1 T
1/2 (4)

CASTER BRACKET (2)

CASTER (2)

NUT 10-32 (4)

5. Install the Axle Assembly on the generator tl
where the rear stand was assembled using S @
the bolts that were removed when the -
stand was removed in Step 2. The Axle ..%h
should be at the far end of the generator. N
S
6. Install Front Stand and the two Caster S

Assemblies from Step 4 on the front of the
generator using the hardware that was
removed when the Front Stand was |
removed in Step 2. Reinstall the Front N - _
Stand between the generator and the .. ? ikség BLY (1)

A
7
//

Caster Assemblies. The Front Stand is the /

one held in place by two studs and two 4

bolts, not the one with four bolts. igg;ﬁ';w 5 :

The Front Stand acts as an air deflector (

under the generator bottom screen and for ﬁ o>
noise abatement. The stand opening must 3 | 8
be towards the middle of the generator. % é

FLANGE NUT— "%
7. Tighten the four Caster screws installed in  8mm (2)
Step 4. FRONT STAND l;LﬁﬂGE Bg}-T
x mm

OPENING MUST BE TOWARDS THE
MIDDLE OF THE GENERATOR

INSTALL WHEELS
SO THE OFFSET
HUB IS TOWARDS

THE GENERATOR 8. Clean each axle end. Install the two wheels

using 2 washers and the cotter pin for each
wheel. The offset hub on the wheel must be
closest to the generator and must have one
washer between it and the generator. The
ﬂ.\ other washer is assembled between the
\

WHEEL (2)

WASHERS (4)

wheel and the cotter pin.

COTTER PIN (2)

Reliance Controls Corporation / 2001 Young Court / Racine, WI 53404 / (262) 634-6155 / www.reliancecontrols.com




